
The Town of Collierville, TN

Department of Public Services
Stan Joyner, Mayor Molly Mehner, Town Administrator

May 15, 2023

TDEC-Division of Water Resources

Permit Section

William R. Snodgrass Tennessee Tower
312 Rosa L. Parks Avenue, 1 Floor

Nashville, TN 37243

Re: Permit #TN0057461 renewal application

To Whom It May Concern,

Attached is the NPDES renewal application for the Collierville STP, Permit # TN0057461. The
current permit expires on December 30, 2023. If there are any problems or deficiencies with the
application, please contact me at (901) 457-2800 or email ifox@colliervilletn.gov.

Sincerely,

J((hn^ox
Manager of Public Utilities

cc: Donal Davis - Wastewater Manager
Eddy Bouzeid - TDEC Memphis Field Office
[...]
3.20 Have you previously submitted the results of the above tests to your NPDES permitting authority?
fTi w.- 1—I No ̂  Provide results in Table E and SKIP to

Item 3.26.

3.21 Indicate the dates the data were submitted to your NPDES permitting authority and proylde a summary of the results.

Date(s) Submitted
(MM/DD/YYYY)

Summary of Results

05/11/2023

Ceriodaphnia Dubia >48%

Pimephales Proelas >48%

3.22 Regardless of how you provided your WET testing data to the NPDES permitting authority, did any of the tests result in
toxicity?

□ Yes 0 No SKIP to Item 3.26.
3.23 Describe the cause(s) of the toxicity;

3.24 Has the treatment works conducted a toxicity reduction evaluation?
□ Yes □ No SKIP to item 3.26.

3.25 Provide details of any toxicity reduction evaluations conducted.

3.26 Have you completed Table E for all applicable outfalls and attached the results to the application package?
t—1 Yes fTl applicable because previously submitted

'  information to the NPDES permitting authority.

•o
0)
3.

C
O
u
iQ

15
a
B>
C

3

SECTION INDUSTRIAL DISCHARGES AND HAZARDOUS WASTES (40 CFR 122.2r(j)(6) and (7))
4.1 Does the POTW receive discharges from SlUs or NSCIUs?

0 Yes □ No SKIP to Item 4.7.
4.2 1 Indicate the number of SlUs and NSCIUs that discharge to the POTW.

Number of SlUs Number of NSCIUs

1 1

4.3 Does the POTW have an approved pretreatment program?

0 Yes □ No
4.4 Have you submitted either of the following to the NPDES permitting authority that contains information substantially

identical to that required in Table F: (1) a pretreatment program annual report submitted within one year of the
application or (2) a pretreatment program?

0 Yes □ No SKIP to Item 4.6.
4.5 Identify the title and date of the annual report or pretreatment program referenced in Item 4.4. SKIP to Item 4.7.

Control Authority Pretreatment Semi-Annual Report (4-14-2023)
1

4.6 , Have you completed and attached Table F to this application package?

□ Yes 0 No

3
O

CO
(A
a>
3)

.C
o
(A

(A
3

■3

EPA Form 3510-2A (Revised 3-19) Page 9



EPA Identification Number NPDES Permit Number Facility Name

TN0057461 TN0057461 Colliervllle Shelton Road STP

Form Approved 03/05/19
0MB No. 2040-0004

4.7 Does the POTW receive, or has it been notified that it wiii receive, by truck, rail, or dedicated pipe, any wastes that are
reguiated as RCRA hazardous wastes pursuant to 40 CFR 261?

D Yes 0 No SKIP to item 4.9.

4.8 If yes, provide the following information: I

Hazardous Waste

Number

Waste Transport Method
(check ail that apply)

Annual

Amount of

Waste

Received

Units

□  Truck □ Rail
a>
3 □  Dedicated pipe □ Other (specify)
C
O
u
(A □  Truck □ Rail

i □  Dedicated pipe □ Other (specify)
3
O

i D  Truck D Rail
■3
C

□  Dedicated pipe □ Other (specify)

<0
d>

re

u
w

4.9 Does the POTW receive, or has It been notified that it will receive, wastewaters that originate from remedial activities,
including those undertaken pursuant to CERCLA and Sections 3004(7) or 3008(h) of RCRA?

p
[re 0 Yes □  No SKIP to Section 5.
w
3

■o
c

4.10 Does the POTW receive (or expect to receive) less than 15 kilograms per month of non-acute hazardous wastes as
specified in 40 CFR 261.30(d) and 261.33(e)?

0 Yes SKIP to Section 5. Q No
4.11 Have you reported the folipwing information in an attachment to this application: identification and description of the

site(s) or faciiity(ies) at which the wastewater originates; the identities of the wastewater's hazardous constituents; and
the extent of treatment, if any, the wastewater receives or will receive before entering the POTW?

D Yes □ No

SECTION 5. COMBINED SEWER OVERFLOWS (40 CFR 122.210}(8))

e 5.1 Does the treatment works have a combined sewer system?
s
3)

;ro LJ Yes 0 No -^SKIP to Section 6.
o,
■3
c

5.2 Have you attached a CSO system map to this application? (See instructions for map requirements.)
re

a.
re

A(

□

□ No
■  S

o
5.3 Have you attached a CSO system diagram to this application? (See instructions for diagram requirements.)

CO
o D Yes □ No

EPA Form 3510-2A (Revised 3-19) Page 10



EPA Identification Number

TN0057461

NPDES Permit Number

TN0057461

Facility Name

Colllervllle Shelton Road STP

Form Approved 03/05/19
0MB No. 2040-0004

 OSCllaftuO
noitpircseD

4.5
For 
 hcae
CSO 

outfall, 
provide 
the 
following 
information. 
(Attach 
 lanoitidda

sheets 
as 

).yrassecen

CSO 
Outfall 
Number
CSO 
Outfall 
Number
CSO 
Outfall 
Number

City 
or 
town

State 
 dna
ZIP 
code

County

Latitude
 t̂
 

ft  t̂
 

tf
 0
/
 
"

Longitude
 o
t 0
'

Distance 
from 
shore
ft.
ft.
ft.

Depth 
below 

surface
ft.
ft.
ft.

 OSC
gnirotinoM

5.5
Did 
the 
POTW 

monitor 
 yna
 fothe 
following 
items 
in 
the 
 tsap
year 
for 
its 
CSO 
?sllaftuo

CSO 
Outfall 
Number
CSO 
OutfallNumber
CSO 
Outfall 
Number

Rainfall
□

 
Yes 
□

 
No□ 
Yes 
□

 
No□ 
Yes 
□

 
No

CSO 
flow 

volume
□

 
Yes 
□

 
No □ 
Yes 

□No
□

 
Yes 
□

 
No

CSO 
tnatullop

concentrations
□

 
Yes 
□

 
No □ 
Yes 
□

 
No□ 
Yes 
□

 
No

Receiving 
water quality
□

 
Yes 
□

 
No□ 
Yes 

□No
□

 
Yes 
□

 
No

CSO 
frequency
□

 
Yes 
□

 
No□ 
Yes 
□

 
No □ 
Yes 

□No

Number 
 fostorm 

events
□

 
Yes 
□

 
No□ 
Yes 
□

 
No□ 
Yes 

□No

 OSC stnevE nI
 tsaPraeY

5.6
Provide 
the 
following 
information 
for 
 hcae foyour 
CSO outfalls.

CSO 
Outfall 
Number
CSO 
Outfall 
Number
CSO 
Outfall 
Number

Number 
 foCSO 

events 
in

the 
 tsapyear

eventseventsevents

Average 
duration per tneve
hours

□
 

Actual 
 ro□ 

Estimated

hours

□
 

Actual 
or 
□

 
Estimated

hours

□
 

Actual 
or 
□

 
Estimated

Average volume per 
tneve

million gallons

□
 

Actual 
or 
□

 
detamitsE

million gallons

□
 

 lautcAor 
□

 
Estimated

million gallons

□
 

Actual 
or 
□

 
Estimated

Minimum 
 llafniarcausing  aCSO 

 tnevein 
last year

inches 
 follafniar

□
 

Actual 
or 
□

 
Estimated

inches 
 follafniar

□
 

Actual 
or 
□

 
Estimated

inches 
 follafniar

□
 

Actual 
 ro□ 

Estimated

EPA Form 3510-2A (Revised 3-19) Page 11



EPA Identification Number

TN0057461

NPDES PennltNumber

TN0057461

Facilit/ Name

Collierville Shelton Road STP

Form Approved 03/05/19
0MB No. 2040-0004

£
0)

S
O)
c

■>

u
a>
tc
o
in
o

5.7 Provide the information in the table below for each of your CSO outfalls. 1
CSO Outfall Number CSO Outfall Number CSO Outfall Number

Receiving water name

Name of watershed/
stream system
U.S. Soil Conservation
Service 14-dlgit
watershed code
(if known)

□ Unknown □ Unknown □ Unknown

Name of state
management/river basin
U.S. Geological Survey
8-Digit Hydrologic Unit
Code (if known)

□ Unknown □ Unknown □ Unknown

Description of known
water quality impacts on
receiving stream by CSO
(see Instructions for
examples)

SECTION 6. CHECKLIST-AND CERTIFIGATION STATEMENT (40 CFR 122.22(a) and (d))
6.1

0)

E
S
ce

-c
«
o
-o
c
CO

S
u
4>,

o

In Column 1 below, mark the sections of Form 2A that you have completed and are submitting with your application. For
each section, specify in Column 2 any attachments that you are enclosing to alert the permitting authority. Note that not
all applicants are required to provide attachments.

Column 1 Column 2
Section 1: Basic ApplicaHon
information for Ail Applicants n w/variance request(s) D w/additional attachments

PI Section 2: Additional
Information

El w/topographic map 0 w/process flow diagram
E] w/ additional attachments

PI Section 3: Information on
Effluent Discharges

El w/Table A □ w/Table D
E] w/TableB □ w/TableE
E] w/Table C El w/additional attachments

Section 4: Industrial
[El Discharges and Hazardous

Wastes

D w/SIU and NSCIU attachments Q w/Table F
D w/additional attachments

|—1 Section 5: Combined Sewer
Overflows

□ w/ CSO map □ w/ additional attachments
n w/CSO system diagram

PI Section 6: Checklist and
Certification Statement n w/ attachments

Certification Statement

/ certify under penalty oflaw that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gather and evaluate the Information
submitted. Based on my Inquiry of the person or persons who manage the system, or those persons directly responsible
forgathen'ng the information, the information submitted is, to the best of my knowledge and belief, true, accurafe, and
complete. 1 am aware that there are significant penalties for submitting false information, including the possibility offine
and Imprisonment for knowing violations.
Name (print or type first and last name)
Molly Mehner

Official title

Town Administrator

Signature Date signed

5/ is-j 51025

6.2

EPA Form 3510-2A (Revised 3-19) Page 12



1

r.
ij m

i ^

\ ^  [^/

Shelton Road WastewaterTreatment*Facility 35'^7'82"N 89°66'50"W X

57

V 4.

:  'r

ft*

#2 Oxidation Ditch

•jr:«!

:3s #2 uarifier

-*35"*- •.
#1 Oxidatio Oftch

<—;
Headworks

\4i>a.

I m.
jwr

N

Thickener ufj
ilr■■<

Clarifler
,  Screw Presses T

Wsn*'- X\
<.:•JT ^1

A
UV Disinfection ■'(m

**f _ r

r<
. rf.k-;5r-1

;:5f~>,-AaiF'<»N. •- ,V

Influent Pump Station
m

- V.

rig
I  I I L'

fi ■ F I



Shelton Road

Wastewater Treatment Plant

P'" ■ Outfall 001
S^lS 3505'3"N 89039'42"W ^ X

"* * I: Flow

-%r*I

V

1*^
190 95 iQn 300

5 Feel

1  inch = 255 feet

3507'82"N 89066'50"W ^'.tV;'-f- ■' ■ jLjgS •''V^--Ki'li V
V■TTT

f*
1^ y*i

4^ MM

m■ 6L
iSF>^

\^A

,c
•tJc

.4

dr^.IP '■CM

,-4Mi•w«

fc'C'

'A /i»->/r :tc' <T
V^K

v: .Wd-r
SV,-3f -rt .w

:>»w

?<r K3

//I'S!? r2*rf iV.IlK."'t

t
■ftvVi
•j •■

»■*

i
nrt-Tr-»

-rfv->

7\v/-
/!<

(lX sirr'i

i .rw•TW
Is .-*

'4* ^*.-

i, '

"1? M r,-«

. I
«w-ia

" f i-L

® ■ i" I'tt 'iMfrS¥)i-'yy- 'jiiiLvi;* , ^ \ -

jLrt F-"s4«'i*.f -,^■>>1 i . ■ —.
A  i

^riF: ✓ H -:r v.
✓

« -<■.  5- '' m / "■ _ I i i ■■

T1 ^1
O C
< CD I ca=:*! iiii

'k*-'

>.'•



' T

/"•
1 rT*

•  r/^uWater

p#:{ ©
.^lA, ■ .**J

*."■

.ft ■  ■ ^'- ^

liiit)'

•V'Tv'-^'

*  '

> i'

JTfUK

.0)

>^M
'aV»

5:

Water
Well

.:*» . rr^^L-^
\-M -.- I 1

jLu^i
fcltt" -4 Shelton Road

Wastewater Treatment Plant

N

W

s

/■

/sr^

150 75 0 150

1 inch = 200 feet



?S.

!}'

=f«

"i:

wotf Riverliail

;-2

i
IS

1

'AResidential i

--——Crosswnd

tJeTOni'ayiEichSl i/

at
fV^

/

nolia^omes (>
osOfa'k#.^

Residentia
gncy

O^tr^inrtnng aid
UfYeyiffgrPj-LCf <■

'/V

iJi'!

*
♦  wwHeavtiiBacTiji*'■
^  . Cfiurcti Cemet^yf f

ft. ->
!fe

Inoialtiosprta

Vi Cox TennisSoTiofex I  II

Residential
Residential



CPS CP-7

Collierville-Waste Water SCADA System

^ I I I " 'l

Login ^ HELPThursday, February 9.2023 9:46:22 AM

Shelton Rd WWTP

RAS

1.673 MQD

Mil 0.319 MGD 0.079 MGD

saOiUciation Basin No.l
Chlorirtff
Basin-v;

ip-

Sracion

I
V-

0.697 MGD II0.881 MGD

M

1.796 MGD

kOxidation Basin No.2
Grit Bar Sereana

Screw Pun^
Station

■V*.
-- -- -te -

Screw Press #1
^ fir. b is ^ f.> M

0.320 MGD
M 0.080 MGD

'm Screw Press #2

LIFT STA.
SCREENS

ALARM
CONFIG

TIME
SET

ALARM
SUMMARY

NWWTPMAIN UV TRENDS REPORTS



NARRATIVE SUMMARY

CoUierville Shelton Road STP

NPDES Permit #TN0057461

Shelton Road STP has a design flow of 3.5 MGD. A 24" gravity sewer conveys raw
sewage into the facility. An Influent Pump Station collects sewage from the east side of
CoUierville and pumps directly into the 24" gravity sewer. The pump station has three
variable speed pumps rated at 926 gpm each. During high flow events, the pump station
flow can be diverted around the STP Headworks, consisting of three 3125 gpm each
Screw Pumps, two parallel automatic bar screens, and two parallel grit removal systems.
The influent leaves the headworks and flows through a splitter box to two oxidation
ditches. The flow is metered before entering the ditches and is considered the plant's total
influent flow. #1 Oxidation Ditch has a design capacity of 1.5 MGD and #2 Oxidation
Ditch has a design capacity of 2.0 MGD. Each oxidation ditch has four surface brush
rotors. Flow exits the ditches and enters secondary clarifiers having capacities of 1.1
MGD each. Each clarifier has two Return Activated Sludge (RAS) pumps, rated at 1,600
gpm each, to pump RAS from the clarifiers back to the ditches. The RAS pumps are
variable speed controlled by flow set point. The RAS flow is metered after the pump
discharge. A separate pipe, connected to the RAS pump discharge, conveys the Waste
Activated Sludge (WAS) to a 45,000 gallons capacity gravity thickener. The WAS flow
is metered and controlled by a flow set point. The Secondary Clarifier effluent flows
through an Ultraviolet Disinfection system and is metered before discharging to the Wolf
River outfall. Thickener WAS is processed through two Screw Presses and disposed of in
the Quad County landfill located in Byhalia, MS.

WATER BALANCE

Influent Pump Station = 0.697 mgd
Total Influent Flow = 1.796 mgd
#1 Oxidation Ditch = 0.881 mgd
#2 Oxidation Ditch = 0.915 mgd
#1 Secondary Clarifier RAS = 0.319 mgd
#2 Secondary Clarifier RAS = 0.320 mgd
#1 Waste Activated Sludge = 0.079 mgd
#2 Waste Activated Sludge = 0.080 mgd
Effluent/Disinfection = 1.673 mgd

Flow is not metered between Oxidation Ditches and Secondary Clarifiers



EPA Identiflcadon Number NPDES Permit Number Facility Name Outfall Number

TN0057461 TN0057461 Collierville Shelton Road STP 001

Form Approved 03/05/19
0MB No. 2040-0004

TABLE A. EFFLUENT PARAMETERS FOR ALL ROTWS

Pollutant

Maximum Daily Discharge Average Dally Discharge
Analytical
Methpd^

MLorMDL

(Include units)Value Units Vaiue Units
Number of

Samples
Biochemical oxygen demand
0 BODs or □ CBODs
(report one)

32.0 mg/L 9.0 mg/L 13 5210B-2016 5 mg/L

conform £ Co\\ 866.4 cfu/lOOmL 54.0 cfu/lOOmL 12 EPA 1603

Design flow rate 4.077 MGD 1.628 MGD 31

■■pH (minimum) 6.1 SU

pH (maximum) 7.5 SU

Temperature (winter) 16.7 degC 12.6 degC 12

Temperature (summer) 27.2 degC 25.2 degC 15

Total suspended solids (TSS) 23.0 mg/L 7.3 mg/L 12 2540D-2011 2.0 mg/L Q yjjL
^ Sampling shall be conducted according to sufficiently sensitive test procedures (I.e., methods) approved under 40 CFR136 for the analysis of pollutants or pollutant parameters or
required under 40 CFR chapter I, subchapter N or 0. See instructions and 40 CFR 122.21(e)(3).

EPA Form 3510-2A {Revised 3-19) Page 13



EPA Identification Number NPDES Permit Niimber Facility Name Out^il Number

TN0057461 TNQ057461 Colllerville Shelton Road STP 001

Form ̂ proved 03/05/19
0MB No.2040r0004

TABLE B. EFFLUENT PARAMETERS FOR ALL POTWS WITH A FLOW EQUAL TO OR GREATER THAN 0,1 MOD

Pollutant

Maximum pally Discharge Average Daily Discharge
Ahalytlcal
Method^

ML or MDL

(include units)Value Units Value Units
Number of

Samples

Ammonia (as N) 2.880 mg/L 0.893 mg/L 12 4500NH3D-2011 O.lOOmg/I Q

Chlorine

(total residual, TRC)^ 0.13 mg/L 0.09 mg/L 17 4500 Cl G-2011 nr.-, /, OML0.02mg/L

Dissolved oxygen 8.8 -  mg/L 6.2 mg/L 14 4500 0G-2011
,, DML.

0.05mg/L QiyDL

Nitrate/nitrite 4.71 mg/L 1.22 mg/L 20 EPA-300.0 0.100mg/l°|5^L
l^eldahl nitrogen 18.30 mg/L 4.09 mg/L 20 4500NORGD-2011

,  □ ML
1-OOmg/L dmoL

Oil and grease 1.7 mg/L 1.5 mg/L 3 1664B i  /. OML1.40mg/L

Phosphorus 5.85 mg/L 2.16 mg/L 20 365.4 o.5oomg/i

Total dissolved solids 248 mg/L .223 mg/L 3 2S40C-2015 r., « /, □ ML51.0mg/L

^ Sampling shall be conducted according to sufficiently sensitive test procedures (I.e., methods) approved under 40 CFR136 for the analysis of pollutants or pollutant parameters or
required under 40 CFR chapter 1, subchapter N or 0. See Instructions and 40 CFR 122.21 (e)(3).
2 Facilities that do not use chlorine for disinfection, do not use chlorine elsewhere In the treatment process, and have no reasonable potential to discharge chlorine In their effluent are not
required to report data for chlorine.

EPA Form 3510-2A (Revised 3-19) Page 15



EPA [dentificatior) Number NPDES Permit Number Facility Name Outfail Number

TN0057461 TN0057461 Colilervtlie Shelton Road STP 001

Form Approved 03/05/19
0MB No. 2040-0004

TABLE C. EFFLUENT PARAMETERS FOR SELECTED POTWS

I
Meta

Pollutant

Maximum Daily Discharge Average Daily Discharge
Analytical MLorMDL

Value Units Value Units
Number of

Samples
Method^ (Include units)

als, Cyanide, and Total Phenols |
Hardness (as CaCOs) 49.30 mg/L 45.87 mg/L 4 200.7 O.lOOmg/1

Antimony, total recoverable <0.001 mg/L <0.001 mg/L 3 EPA 200.8 O.OOlmg/1

Arsenic, total recoverable 0.0009 mg/L 0.000667 mg/L 3 EPA 200.8

Beryllium, total recoverable <0.0005 mg/L <0.0005 mg/L 3 EPA 200.8 0.0005mg,°^^L
Cadmium, total recoverable <0.0001 mg/L <0.0001 mg/L 3 EPA 200.8 0.0001ma°^^L
Chromium, total recoverable 0.0013 mg/L 0.001 mg/L 10 EPA 200.8

Copper, total recoverable 0.0103 mg/L 0.004444 mg/L 10 EPA 200.8 0.0005nnE,°U^„l_
Lead, total recoverable 0.00052 mg/L 0.0005 mg/L 10 EPA 200.8 0.0005ma°^Ll_
Mercury, total recoverable 0.0000121 mg/L 0.0000022 mg/L 10 1631E 0,0000005

Nickel, total recoverable 0.00196 mg/L 0.0012787 mg/L 10 EPA 200.8

Selenium, total recoverable <1.00 mg/L <1.00 mg/L 3 EPA 200.8 O.OOlmg/l □ ypL
Silver, total recoverable <0.0001 mg/L <0.0001 mg/L 10 EPA 200.8 0.0001ms°|JL^
Thallium, total recoverable <0.0002 mg/L <0.0002 mg/L 3 EPA 200.8 dmL
Zinc, total recoverable 0.0765 mg/L 0.05878 mg/L 10 EPA 200.8

Cyanide <0.005 mg/L <0.005 mg/L 10 4500CNE-2011

Total phenolic compounds 0.0142 mg/L 0.006 mg/L 10 420.1 0.005mg/l

atlle Organic Compounds |
Acrolein <20.0 ug/L <20.0 ug/L 3 624.1 20.0ug/L

Acrylonltiile <20.0 ug/L <20.0 ug/L 3 624.1

Benzene <1.00 ug/L <1.00 ug/L 3 524.1

Bromoform <1.00 ug/L <1.00 ug/L 3 624.1 i.ooL,g/L

EPA Form 3510-2A (Revised 3-19) Page 17



EPA IdentiOcation Number NPDES Permit Number Facility Name Outfall Number

TN0057461 TN0057461 Colllerville Shelton Road STP 001

Form Approved 03/05/19
0MB No. 2040-0004

TABLE C. EFFLUENT PARAMETERS FOR SELECTED POTWS

Pollutant

Maximum Dally Discharge Average Daily Discharge
Analytical ii/tL orMDL

Valiie Units Value- Uiiits
Nuiiiberof

Samples
Methodi (include units)

Carbon tetrachlorlde <1.00 ug/L <1.00 Ug/L 3 624.1
□ ML

l.OOug/L

Chlorobenzene <1.00 Ug/L <1.00 Ug/L 3 624.1 1.00ug/L

Chlbrddibromomethane <1.00 Ug/L <1.00 Ug/L 3 624.1 1.00ug/L

Chioroethane <1.00 Ug/L <1.00 Ug/L 3 624.1 ^■°°"6/L

2-chloroethylvlnyl ether <5.00 Ug/L <5.00 ug/L 3 624.1

Chloroform 1.91 ug/L 1.30 ug/L 3 624.1
,  „ □ ML1.00ug/L

DIchlorobrompniethane <1.00 ug/L <1.00 ug/L 3 624.1 Smdl
1,1-dlchloroethahe <1.00 ug/L <1.00 ug/L 3 624.1 1.00U8/L
1,2-dichloroethane <1.00 ug/L <1.00 ug/L 3 624.1

,  „ □ ML,1.00ug/L

trans-1,2-dlchloroethylene <1.00 ■  ug/L <1.00 ug/L 3 624.1 I'OOug/L n^DL
1,1-dichloroethylene <1.00 ug/L <1.00 ug/L 3 624.1 l.OOug/L

1,2-dlchloropropane <1.00 ug/L <1.00 ug/L 3 624.1 1.00ug/L

1,3-dlchloropropylene <1.00 ug/L <1.00 ug/L 3 624.1 Smdl
Ethylbenzene <1.00 ug/L <1.00 ug/L 3 624.1 1.00.g/L

Methyl bromide <1.00 ug/L <1.00 ug/L 3 624.1 l.OOug/L

Methyl chloride <1.00 ug/L <1.00 ug/L 3 624.1

Methylene chloride <10.00 ug/L <10.00 ug/L 3 624.1 10.00ug/L

1,1,2,2-tetrachloroethane <1.00 ug/L <1.00 ug/L 3 624.1 1.00ug/L

Tetrachloroethylene <1.00 ug/L <1.00 ug/L 3 1  624.1
1

l.OOug/L

Toluene <5.00 ug/L <5.00 ug/L 3 624.1 dmL
1,1,1-trichloroethane <1.00 ug/L <1.00 ug/L 3 624.1 l-OOug/L

1,1,2-trichlcroethane <1.00 ug/L <1.00 ug/L 3 624.1 Smdl

EPA Form 3510-2A {Revised 3-19) Page 18



EPA Identification Number NPDES Permit Number Facility Name Outfall Number

TN0057461 TN0057461 Colliervllle Shelton Road STP 001

Form Approved 03/05/19
0MB No. 2040-0004

TABLE e. EFFLUENT PARAMETERS FOR SELECTED POTWS

Pollutant

Maximum Daily Discharge Average Dally Discharge
Analytical ML or MDl

Value Units Value Units
Number of

Samples
Method^ (Include units)

Trichloroethylene <1.00 ug/L <1.00 Ug/L 3 624.1
.  „ □ ML

ami

Vinyl chloride <1.00 ug/L <1.00 Ug/L 3 624.1
,  „ □ ML1.00ug/L □moL

d'Extractable Compounds

p-chloro-m-cresol <5.00 ug/L <5.00 ug/L 3 625.1 DMDL

2-chIorophenol <5.00 ug/L <5.00 ug/L 3 625.1

2,4-dichlorophenol <5.00 ug/L <5.00 ug/L 3 625.1

2,4-dimethylphenol <5.00 Ug/L <5.00 ug/L 3 625.1 omL
4,6-dlnitro-o-cresol <10.00 ug/L <10.00 ug/L 3 625.1 10.00ug/L

2,4-dinltrophenol <5.00 ug/L <5.00 ug/L 3 625.1